
 
 

 

FINAL REPORT 
 

Anaerobic Membrane Bioreactor (AnMBR) for Sustainable 
Wastewater Treatment 

ESTCP Project ER-201434 
 

 

DECEMBER 2018 
  

Patrick Evans                                 Wayne Parker     
Andrew Brower                             University of Waterloo               
Alexandra Doody 
Melissa Harclerode                         Kathryn Guy 
Paloma Vila                                    Martin Page 
CDM Smith                                   U.S. Army ERDC/CERL 
 
Prathap Parameswaran                    Sonny Maga 
Kahao Lim                                      U.S. Navy EXWC 
Kansas State University 
 
Jaeho Bae                                                        
[...]
of mechanical shutdown and COD overloading, was 7.6±1.6 LMH. This flux was greater than the 
goal of 6 LMH (p < 0.0001). The maximum net flux was 14 LMH. The average net flux of the 
GAC-fluidized AnMBR for the entire demonstration, excluding periods of mechanical shutdown, 
upsets, and COD supplementation, was 7.9±2.2 LMH. This flux was greater than the goal of 
6 LMH (p < 0.0001). The maximum net flux was 12 LMH. 

While not a performance objective, an operational objective was to maintain the transmembrane 
pressure less than 30 kPa to prevent irreversible fouling of the UF membranes. This operational 
objective was met most, but not all of the time in the gas-sparged AnMBR. The transmembrane 
pressure in the GAC-fluidized AnMBR was less than 30 kPa for the first 170 days and then 
inconsistently less than 30 kPa thereafter. 

Permeabilities in both AnMBR systems decreased over the duration of the demonstration. The 
initial permeabilities (corrected to 20°C) from 1 to 60 days were 280±110 and 200±60 LMH/bar 
in the gas-sparged and GAC-fluidized AnMBR, respectively. The final permeabilities were 49±25 
and 24±13 LMH/bar, respectively. Insufficient membrane maintenance cleaning may have 
contributed to the reduction in permeability. 

Overall, the gas-sparged AnMBR ultrafiltration process demonstrated similar or greater 
permeability even though concentrations of solids and colloidal organics were greater. However, 
both systems demonstrated instability (i.e., variable permeability over time), which was 
attributable not only to varying operational conditions and mechanical upsets but also to 
differences in membrane performance caused by the different methods of fouling management 
(i.e., variable biogas sparging versus constant GAC fluidization). Inconsistent and insufficient 
maintenance cleaning also likely contributed to these instabilities. 

Maintenance and Recovery Cleaning Frequency 

Maintenance cleaning frequencies for the gas-sparged and GAC-fluidized AnMBRs were 0.31 and 
0.45 cleans/week which is much fewer than the performance objective of ≤ 3 cleans/week. While 
this met the performance objective, inconsistent and insufficiently frequent maintenance 
cleaning likely contributed to decreased permeability over time in both systems. Recovery 
cleaning frequencies for the gas-sparged and GAC-fluidized AnMBRs were 1.5 and 
2.0 cleans/year which are also fewer than the performance objective. Therefore, an opportunity 
exists to increase ultrafiltration performance by increasing the cleaning frequency. 

Wastewater Temperature 

The intent of this performance objective is to demonstrate attainment of effectiveness at temperatures 
≥ 10°C. The COD and BOD5 removals in the gas-sparged AnMBR did not decrease with 
decreasing temperatures between 15 and 30°C. The performance with respect to COD and BOD5 
removal below 15°C could not be evaluated because ambient wastewater temperatures did not go 
that low. COD and BOD5 permeate concentrations did not increase as temperatures decreased 
between 15 and 30°C. In the GAC-fluidized AnMBR, COD and BOD5 removals did not decrease 
and the permeate concentrations did not increase as temperatures decreased between 15 and 30°C. 



 

  28  

The period of time when temperatures were between 10 and 15°C was concurrent with a process 
upset resulting from an inadvertent pump reversal. When non-upset data are evaluated, only three 
data points between 14.0 to 14.8°C exist, and they do not indicate a trend of changing performance 
with temperature. Therefore, insufficient data exist to evaluate performance of the GAC-fluidized 
AnMBR at temperatures < 15°C. 

Dissolved Methane Removal Rate 

This performance objective is important with respect to the capital cost and replacement cost of 
gas-liquid membrane contactors for dissolved methane removal. The performance objective for 
methane flux was 0.5 grams per square meter per day (g m-2 d-1), and the observed flux was 
6.5±1.8 g m-2 d-1 (p < 0.0001). If two contactors were installed in series, thereby doubling the 
membrane area to achieve the 90% removal objective, the performance objective for flux would 
still be met.  

Clinoptilolite Robustness 

Robustness was quantified with respect to the variation on ammonia loading over multiple 
regeneration cycles. No decrease in the ammonia loading (i.e., per unit mass of clinoptilolite) over 
multiple sorption/regeneration cycles would indicate good robustness. Two regeneration cycles 
were conducted, and the loading decreased by 21 to 50% compared to the performance objective 
of 10%. The second regeneration did not result in further decreases in ammonia loading suggesting 
robustness after the initial sorption/regeneration cycle, but additional loading/regeneration cycles 
would be required to validate this hypothesis. Therefore, the conclusion was that the performance 
objective for robustness has not been met, but this conclusion is based on limited testing. 

Total Phosphorus Removal Rate 

The phosphorus removal rate by coagulation-flocculation was 53±12 milligrams per liter per day 
(mg L-1 d-1), which was less than the performance objective of 60 mg L-1 d-1 (p=0.052). This rate 
is based on the combined volume of the coagulation, flocculation, and sedimentation vessels. 
Further optimization may have resulted in the performance objective being met. 

Ammonia Removal Rate 

The ammonia removal rate prior to breakthrough was 4.4±0.9 grams per liter per day (g L-1 d-1), 
which is greater than the performance objective of 2 g L-1 d-1 (p=0.00063). A full-scale system 
would conceivably be designed in a lead-lag configuration to maximize loading (i.e., the lead bed 
would be run past breakthrough). In this case, the overall removal rate would be less than the 
reported value. 

Electrolysis 

Electrolysis of ammonia-laded regenerant solution was conducted with GreenBoxTM technology. 
Electrolysis was not observed with any of the solutions. It is believed that iron from upstream 
coagulation processes interfered negatively with the electrodes. Further studies on the linkage of 
clinoptilolite ion exchange with ammonia electrolysis will require non-iron based coagulants 
and/or a change in process order. 



 

  29  

Safety 

No Occupational Safety and Health Administration or Act (OSHA)-reportable safety events were 
incurred at Ft. Riley, substantiating the ability to safely design and operate an AnMBR system 
despite potentially hazardous concentrations of methane and hydrogen sulfide. 

Ease of Use 

The operator certification requirement for a full-scale AnMBR plant will depend on the specific 
requirements of the treatment plant permitting agency. During the upgrade of the Loch Sheldrake 
wastewater treatment plant in New York to add aerobic membrane bioreactors, the requirement 
increased from a Grade 3 to a Grade 4A operator license. This plant had conventional activated 
sludge and anaerobic digestors prior to the upgrade. This is just one example, and it cannot be 
extrapolated to other facilities. 

3.3 QUALITATIVE PERFORMANCE OBJECTIVES  

The ten qualitative performance objectives evaluated during the technology demonstration 
(Table 3.2) are discussed in Section 6. These objectives do not have numeric success criteria. 
Rather, they involved collection of data to enable completion of detailed analyses described in 
other sections of this report. Rather than repeat those analyses, Table 3.2 provides references to 
relevant sections in this report. 

  



 

  30  

 

 

 

 

 

 

 

 

 

 

Page Intentionally Left Blanl 

  



 

  31  

4.0 SITE DESCRIPTION 

The gas-sparged AnMBR pilot system was installed and operated at an existing wastewater pump 
station site at Camp Forsyth in Ft. Riley, Kansas. The GAC-fluidized AnMBR pilot system was 
installed and operated at the Bucheon wastewater treatment plant in Bucheon, South Korea. 
Additional information on these two sites is provided in this section.  

4.1 GAS-SPARGED ANMBR PILOT SYSTEM SITE 

Vicinity and location maps for the Camp Forsyth pump station are provided in Figure 4.1 and 
Figure 4.2, respectively.  

The Camp Forsyth pump station used to be part of a former wastewater treatment plant. The plant 
was demolished and the pump station was upgraded in 2006 as part of the Advanced Wastewater 
Treatment Plant and Collection System Pump Station and Force Main Project (PN 45230). The 
pump station currently receives sewage through an 18-inch diameter gravity line and a 10-inch 
diameter force main and pumps it to the ‘Big Bertha’ pump station, which then pumps the sewage 
to the Custer Hill wastewater treatment plant.  

The pump station consists of an electrical building, a chemical storage and metering facility, a 
screening facility, and a pump building. The chemical storage and metering equipment was used 
when the site was part of the former treatment plant, but it is not currently used. The equipment 
may be used in the future to provide odor control in the force main between the pump station and 
the ‘Big-Bertha’ pump station. The screening facility was installed in 2012 as part of the Upgrade 
Pump Station Building 2592 Project and consists of a single drum screen with approximately 
1/2-inch diameter openings. Influent sewage passes through the drum screen and flows by gravity 
into the pump station wet well. The pump building consists of a wet well and a dry-pit, which 
contains the pumps. The site is surrounded by an existing chain link fence that has a lockable gate 
in it. The site also has existing overhead lighting, which turns on at night.  



 

  32  

 

Figure 4.1 Ft. Riley Site Vicinity Map. 

 

Figure 4.2 Ft. Riley Site Location Map 



 

  33  

4.2 GAC-FLUIDIZED ANMBR PILOT SYSTEM SITE 

The location of Bucheon wastewater treatment plant, South Korea, is indicated in Figure 4.3 
(a vicinity map) and Figure 4.4 (a site location map). The general view of the Bucheon plant is 
also shown in Figure 4.5. The treatment processes of the Bucheon plant include a grit chamber, 
influent pump station, primary sedimentation tanks, aeration tanks, secondary sedimentation tanks, 
total phosphorus treatment facilities, sludge thickeners, sludge digesters, and dewatering facilities. 
The plant was founded in 1991 with a single process of BiodeniphoTM (520,000 m3/d of treatment 
capacity). Later, a second system (four-stage biological nutrient removal process, 380,000 m3/d of 
treatment capacity) was installed in 2002 to meet an increased flow rate of domestic wastewater 
and rigid effluent quality standards. It contains anoxic, anaerobic, and aerobic section trains.  

The GAC-fluidized AnMBR pilot system was installed at the site in 2012 and has been operated 
for other studies. Since the pilot system is already installed at the site and is in a good location, no 
other sites were considered for the GAC-fluidized pilot system.  

 

Figure 4.3 GAC-fluidized AnMBR Site Vicinity Map (South Korea). 



 

  34  

 

Figure 4.4 GAC-fluidized AnMBR Site Location Map (South Korea). 

 

Figure 4.5 Bucheon Wastewater Treatment Plant (South Korea). 



 

  35  

4.3 HISTORICAL DATA FOR BOTH SITES 

One of the objectives of the demonstration is to compare the cost and performance of the 
gas-sparged and GAC-fluidized AnMBRs. Direct comparison was possible but limited because 
the two AnMBR systems treated different wastewater sources. Two important wastewater 
characteristics that affected the comparison are temperature and water quality. The data presented 
in Figure 4.6 illustrate that the wastewater temperature variation at Ft. Riley and Bucheon are 
similar. The minimum, median, and maximum temperatures for Ft. Riley are 12, 19, 26oC, 
respectively, compared to 8, 22, and 32oC for Bucheon. Directly comparable wastewater 
composition data are not available. Nevertheless, Ft. Riley (Camp Funston) raw wastewater and 
Bucheon primary effluent water quality results are shown in Figure 4.7. The primary effluent of 
the Bucheon plant is clearly more dilute than the Ft. Riley raw wastewater. If primary treatment is 
assumed to remove 45% BOD5 (Tchobanoglous et al. 2014), then the calculated average raw 
Bucheon wastewater BOD5 is 282 mg/L, which is similar to the value of 317 mg/L for Ft. Riley. 
If primary treatment is assumed to remove 60% TSS (Tchobanoglous et al. 2014), then the 
calculated average raw Bucheon wastewater TSS is 263 mg/L, which is about half of the Ft. Riley 
value of 506 mg/L. Despite the differences in organic matter, the wastewaters have similar nitrogen 
and phosphorus concentrations. 

 

Figure 4.6 Wastewater Temperature Distributions for Ft. Riley (Camp Funston) 
Wastewater (left) and Bucheon (right). 

 

Figure 4.7 Wastewater Composition for Ft. Riley (Camp Funston) Raw Wastewater 
(left) and Bucheon Primary Effluent (right). 

  

0%

20%

40%

60%

80%

100%

10 12 14 16 18 20 22 24 26 28 30

C
u

m
u

la
ti

v
e

 P
ro

b
a

b
il

it
y

Influent Temp (degrees C)

0%

20%

40%

60%

80%

100%
6 8 10 12 14 16 18 20 22 24 26 28 30 32 34

C
u

m
u

la
ti

v
e

 P
ro

b
a

b
il

it
y

Influent Temp (degrees C)

506
317

35 29

4.0

1

10

100

1000

TSS BOD TKN NH3-N P

C
o

n
c
e
n

tr
a
ti

o
n

 (
m

g
/L

)



 

  36  

 

 

 

 

 

 

 

 

 

 

 

Page Intentionally Left Blank 

 



 

  37  

5.0 TEST DESIGN  

This section provides a detailed description of the design of the gas-sparged AnMBR pilot system 
and the GAC-fluidized pilot system. This section also describes the testing methods and detailed 
results of the testing conducted to address the performance objectives described in Section 3.  

5.1 CONCEPTUAL EXPERIMENTAL DESIGN 

The gas-sparged AnMBR pilot system demonstration and the GAC-fluidized pilot system 
demonstration both consisted of the following phases: 

• Setup: During this phase of the demonstration, the major components of the gas-sparged 
AnMBR pilot system were fabricated and installed in a portable trailer. The trailer was 
shipped to the Ft. Riley project site and installed. After installation, the pilot system was 
tested. The GAC-fluidized pilot system was already fabricated and installed at the Bucheon 
wastewater treatment plant. During this phase of the demonstration, the system was slightly 
modified to treat raw screened sewage rather than primary effluent.  

• Startup: The startup phase for the two AnMBRs was somewhat different, as the 
GAC-fluidized system had previously been operated, and seeded GAC was already 
available to begin this demonstration.  

During startup of the gas-sparged system, the anaerobic bioreactor was seeded with 
mesophilic anaerobic digester sludge, and the influent flow rate was steadily increased 
while still meeting the effluent water quality criteria listed in Table 3.1. The startup phase 
for the gas-sparged AnMBR was originally anticipated to take three months but required 
less than one week.  

The GAC-fluidized AnMBR was already installed at the Bucheon wastewater treatment 
plant and had been operating from 2012 to 2015 treating settled wastewater (i.e., primary 
clarifier overflow) (Shin et al. 2014). It was then modified to treat screened sewage initially 
at an HRT of 12 h. The HRT was then reduced incrementally to 1.5 h.  

• Continuous Optimization: After startup was complete and stable operation was achieved, 
the pilot systems were operated continuously for a period of over one year. During this 
time, the pilot systems were optimized continuously while the temperature and influent 
wastewater quality varied naturally. Optimization was achieved through adjustment of 
influent flow rate, permeate flow rate, sludge wasting rate, and membrane cleaning 
frequency. For the gas-sparged AnMBR demonstration, gas-liquid contactor conditions for 
dissolved methane removal, coagulant and polymer doses for sulfide and total phosphorus 
removal, and ion-exchange operating conditions for ammonia removal were also adjusted 